Repair Kit Cast
59013581
Locking Mech. Kit 59013687
Item Description Qty.
9 Lockbar & Jow Pivot 2
10 Spring Clip 2
11 Lockbar 1
12 Jaw Kif (incl. tube) 1
13 Main Spring 1
14 Jaw Spring 1
Wear Ring Kit 59015237
Item Description Qty.

15 M12 HD Screw & Washer 4 x 4
16 Wear Ring 1

1

-

Arch Liner Kit 59015059

Item Description Qaty.
19 Arch Liner 2

Wear Pad Kit 59014846
3000LM ONLY

Item Description aty.
20 Wear Pads 2
21 Bolfs 16
22 Spring Washer 16

4.3 Spare Parts

Spare Part Kits:-

Pivot & Bush Kit 59013196
Item Description Qaty.
1 M10 Bolt & Washer 4x4
2 Pivot Pin 2
3 Rubber Bush 2
Safety Clip Kit 59004114
Item Description Qaty.
4 Safety Link & Clip 1
Release Handle Kit 59015258
Item Description Qty.
5 Release Handle 1
6 M16 BINX Nut 1
7 M16HEX HD Bolt 1
Lever Assembly Kit 59015257
ltem Description Qty.
6 M16 BINX Nut 1
7 M16HEX HD Bolt 1
8 Lever Assy 1
9 Lockboar & Jaw Pivot 1
10 Spring Clip 1
Spring Kit 59015067
Item Description Qty.
13 Main Spring 1
14 Jaw Spring 1
Adjuster Kit 59015256
Item Description Qaty.
17 Adjuster Stud Assy 1
18 Adjuster Stud Nut 1
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